PRICE 35¢

ILLUSTRATED

PARTS LIST

8 Snow Thrower

S

e s

o S
xuéé dw%@%




" Handles and Controls

‘H
/

4
5

10 12131415 14
Vbl

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

* Denotes new parts

5 Dy

No. Deseription Part No. Qty. No. Desecription Part No. Qty.
1 GRIP-handle LM-01611-05 1 22 GRIP-clutch LM-01180-56 1
2 CONTROL HOUSING ASSEMBLY LM-01611-73 1 23 GUIDE ASSEMBLY LM-01610-41 1
3 SCREW-hex, self~tapping, 24 COLLAR-set LM-81910-22 1
1/4-20 x 1/2 LM-09231-838 2 25 SCREW-set, 1/4-20 x 3/8 LM-09038-07 1
4 GRIP LM-01065-58 2 26 EXTENSION-spring LM-01610-90 1
* 5 HANDLE-rear, R.H. LM-01765-68 1 27  SPRING LM-81910-45 1
6 SCREW-hex cap, 1/4-20x 1/2 LM-09082-95 2 28 SCREW-hex cap, 1/4-20x 1 LM-09219-60 2
7 COVER-handle LM-0176G1-05 1 29 CLAMP-wire LM-01610-92 1
8  WASHER-lock, 1/4" LM--09169-62 5 30 SCREW-rd.hd., 10-24 x 3/8 LM-09160-79 1
9 NUT-full hex, 1/4-20 LM-09166~22 5 31 CABLE CLIP LM-80611-08 1
10 SHIFT ROD ASSEMBLY LM-017G0-25 1 32 SPRING LM-01510-93 1
11 ROD-clutch LM-01610-52 1 33 WIRE-extension LM-01610-91 1
12 SCREW-hex cap, 5/16-18 x 7/8 LM-09193-19 1 34 SCREW-hex cap, 5/16-18 x 7/8 LM-09233-25 3
13 WASHER-flat, 1/4" LM~09173-77 2 35 WASHER-lock, 5/16 LM-09173-56 3
14  WASHER-special LM-01591-34 2 36 THROTTLE CONTROL ASSEMBLY  LM-0161i-78 1
15 HANDLE-auger clutch LM-01610-85 1 37 SCREW-cap, 1/4-20 x 3/4 LM-02193-18 1
16 NUT-elastic stop, 5/16-18 LM-09244-33 1 FIILM~8-8 LM-01748-00 1
17 PIN-cotter, 3/32 x 3/4 LM-09184-47 1 FILM-instructions LM-01743-62 1
18 KNOCB LM-01220-05 1 DECAL~safety LM-01612-47 1
*19 HANDLE-rear, L.H. LM~-01765-69 1 FILM-dyrive control LM-01748-44 1
20 NUT-full hex lock, 1/4-20 LM-09233-58 3 FILM-HOMELITE LM-01743-67 1
21 SCREW-hex cap, 1/4-20 x 1-1/2 LM-09182-40 3 FILM-caution LM-01748-02 1




- Spout and Controls

Part No.

No. Description Part No. Qty.. No. Description Qty.
1 NUT-full hex, 5/16-182 LM-09173-72 i 15 BEARING - LM-01065-51 1
2 WASHER-lock, 5/16 LM-09173-56 1 16 SCREW-hex cap, 1/4-20 x 5/8 LM-09077-27 3
8  WASHER-cup LM-01713-79 1 17  PlN-cotter, 1/8 x 3/4 | LM-09184-51 2
4  EXTENSION-spout LM-01064-89 1 18  SCREW-Taptite, 1/4-20 x 3/8 LM-09274-28 1
5  WASHER-lock, 3/8" shakeproof LM-09287-10 2 19 NUT-full hex lock, 5/16-18 LM-09233-62 1
6 NUT-wing LM-01062-29 2 20 GUIDE-rcd LM-01520-50 1
7 WASHER-flat, 3/8 LM-09176-42 2 21 LINER~guide LM-01211-75 1
8 BOLT-carriage LM-09205-62 2 22 . SBCREW-hex cap, 5/16-18 x 1-1/4 LM-09077-29 1
9 SPOUT-assembly LM-01610-99 1 %23 SUPPORT-bracket LM-01760-28 1
10 LINER LM-01612-81 1 24  SCREW-hex cap, 1/4-20 x 1-3/4 LM-09193-16 1
11 CABLE ASSEMBLY LM-01713~62 i 25  WASHER-{lat, 1/4 LM-09173-77 . 1
# 12 ROD-spout control LM-01760-73 I 26 CLAMP LM-01713-82 1
13 NUT-full hex, 1/4~20 LM-09166-22 4 k27 HANDLE-grip LM-01769-34 1

14 WASHER-lock, 1/4 LM-09169-64 4 .
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.
3

* Denotes new parts




Rotor and Body Group

b
-~
No. Description Part No. Qty. No Description Part No. Qty.
1 CUTTER-drift, 3/16 x 1-1/2 x 18 3/8 LM-01610-42 2 13 BOLT-carriage, 3/8-16 x 3/4 LM-09221-10 4
*2 BODY ASSEMBLY LM=-01733-75 1 14 NUT-full hex, 1/4-20 © LM-0%166-22 T
Includes: . 15 WASHER-lock, 1/4 = LM-09169-64 7
SLEEVE-(not shown) LM-01610-26 1 *16 BLADE-s_craper LM-01733-80 1
3  NUT-hex, 5/16-18 LM-09173-72 8 17  PIN-cotter, 1/8x 1 LM-09184-52 4
4 WASHER-lock, 5/16 LM—091"?3—56 8 18 PIN LM-01180-53 4
5 CLIP-hold down . LM-01611-16 1 19 AUGER-shaft LM-01610-60 2
6 SCREW-hex cap, 3/8-16 x 3/4 LM-09081-27 4 %20 BLADE_-—rotor, L. H. LM-01733-83 1
7 WASHER-lock, 3/8 LM-09169-65 8 21 SCREW-hex cap, 1/4-20 x 5/8 LM-09219-59 ki
8 NUT-full hex, 3/8-16 LM-09169-50 8 *22 BLADE-rotor, R.H. - LM-01733-84. 1
9 SCREW-set, 5/16-18 x 3/8& I.M-098287-09 1 23 SCREW-hex cap, 5/16-18 x 3/4 LM-09173-97 6
*10 BEARING ASSEMBLY LM-01761-00 2 24 IMPELLER ASSEMBLY LM-01610-11 1
11 SKID LM-01610-06 2 *25 FLANGE-bearing LM-01761-01 4
12 WASHER-~flat, 3/8 LM-09173-78 4
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.
4 * Denotes new parts




Description

Rotor Drive Group

TIGHTEN TO 40 FT. LBS.

Description

No. Part No. Qty. No. Part No. Qty.
1. SHAFT-worm gear LM-01610-686 1 20 COVER LM-01183-16 1
2 KEY~woodruff LM-09177-55 1 21 WASHER-lock; 1/4" EM-09169-64 4
3 WASHER LM-01180-82 2 22 SCREW-hex cap, 1/4-20 x 5/8 LM-09219-59 4
4 SEAL-oil . LM-01181-18 2 23 WASHER-thrust LM-01183-15 2
5 BEARING-needle LM-01180-20 2 24 PLUG-pipe, 3/8" LM-09016-53 1
6 HOUSING-worm drive LM-01610-18 1 25 SPACER LM-01180-60 1
T BUSHING LM-01583-37 1 26 BEARING-b:all LM-01180-11 1
&8 SEAL-oil LM-01181-17 1 27 WASHER LM-01181-78 1
9 KEY-3/16 x 7/8 LM-09111-7T I 28 WASHER-1ock, 3/8" LM-09165-65 1

10 SHAFT-worm gear ' LM-01610-64 1 29 CUP LM-01181~79 1

11 KEY LM-80610-81 2 30 SCREW-hex cap, 3/8-24x 1 LM-09270-08 1

12 BEARING-cartridge LM-~01610-68 1 31  WASHER-flat, 5/16 LM-09176-42 1

13 BEARING-flange LM-01610-69 . 2 32  RING-retaining LM-01180-61 1

14 NUT-retainer LM-09287-01 3 33  RING-snap LM-01180-94 1

15 WASHER-lock, 5/16 LM-09173-56 3 34 WORM LM~01610-G5 1

16 SCREW- hex cap, 5/16-18 x 3/4 EM-09173-97 3

17 PULLEY i LM-01610-70 1 Accessaries:

18 GEAR~worm LM-01610~-67 1 PAINT-white, 12 oz. spray can 24765 1

19 GASKET 1 PAINT-blue, 12 oz. spray can 24764 1

LM-01180-24

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




~ Engine and Frame




Engine and Frame

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

No. Description Part No. Qty. |
1  ENGINE-model 190412, Type 0695-01 - 1
2  ENGINE BASE & FRAME LM-01743-39 1
3  SCREW-hex cap, 5/16-18 x 1~- 3/4 LM-09173-98 4
4  WASHER-flat, 5/16 LM-09176-42 18
5  WASHER-lock, 5/16 LM-09173-56 6
6 NUT-5/16-18 LM-09173-72 6
7 NUT-Tinnerman LM-09204-70 3
8 SCREW-hex, 5/16-18 x 5/8 LM-09193-18 2
9  BRACKET-idler LM-01610-56 1

10 ROD ASSEMBLY-auger . LM-01610-34 1

11  RING-retaining LM-01583-99 1

12 SCREW-hex cap, 3/8-16 x 1-1/4 LM-09174-00 1

13  SCREW-hex cap, 3/8-16 x 1 LM-09077-31 2

14  BEARING-ball ' LM-01612-38 1

15 WASHER-lock, 3/8 - LM-09169-65 6

16  NUT-hex, 3/8-16 LM-09169-50 6

17  NUT-hex ‘ LM-09234-28 1

18  BRACKET-idler LM-01740-91 1

19  SCREW-3/8-16 x 1/2, Taptite LM-09287-30 2

20 SPACER LM-01063-92 . 1

21 - PULLEY-idler LM-01067-16 1

22  SCREW-3/8-16 x 1-1/2 LM-09193-60 2

23 SCREW-3/8-16 x 2 LM-09174-02 1

24~ PULLEY LM-01744-97 -« 1

25 SPACER LM-01590-29 1

26 CLUTCH PULLEY PIVOT LM-01743-24 1

27  PIN-cotter, 5/32x 1 LM-09184-55 2

28  SPRING-tension LM-01591-06 = 1

29  PULLEY-idler LM-01545-34 1

30  SPRING- Torsion LM-01610-58 1

31 = SCREW-thumb, 5/16-18 x 3/4 L.M-09286-93 2

32  NUT-Tinnerman LM-09287-01 2.

33 COVER-engine pulley LM-01610-17 1

34 PULLEY-engine LM-01742-39 1

'35  SCREW-set, 5/16-18 x 3/8 LM-09055-64 1

36 KEY LM-01591-29 1 |

37 BELT-V LM-01610-98 1

38 BELT-V. LM-01743-23 1

39 SCREW=-hex, 5/16-24 x'1 LM-09219-44 2

40  STOP-belt LM-01743~-26 1

41  STOP-belt LM-01630-65 2

42 STOP-belt LM-01743-27 1




Transmission

'sq7 14 0Z 03 ueyybil)

o




Transmission

Part No.

No. Description Qty.
1  SCREW-hex hd., 5/16-18 x 5/16 LM-07151-33 2
2  SPRING LM-01713-42 2
3  FORK-shift, reverse LM-01713-63 1
4  SPRING LM-01714-56 2
5  BALL-shift lock LM-01542-62 2
6  RING-retaining LM-80610-48 4
7  SHAFT-shift, reverse & lo LM-01713-65 1
8 TFORK-shift, I & II LM-01713-64 1
9  SHAFT-shift, hi-lo LM-01713-72 1

10 nO" RING LM-01650-06 1

11  BEARING-roller LM-01560-82 1

12 PINION-reverse LM-01650-07 1

13  SHAFT-reverse pinion LM-01650-05 1

14  PLUG-pipe LM-09270-00 2

15  NUT-hex LM-09182-13 3

16 SCREW-hex hd., 3/8-16 x 7/8 LM-09193-57 3

17  SEAL-oil LM-01630-19 1

18  WASHER-lock, 3/8 LM-09169-65 7

19 PLATE SUPPORT ASSEMBLY LM-01630-56 1

20 Includea: BUSHING LM-01630-20 1

21 WASHER LM-01630-09 1

22 GASKET LM-01630-16" 1

23 WASHER LM-01630-14 as reg'd

WASHER LM-01630-88 as req'd

24 WASHER LM-01630~15 1

25  RING-snap LM-01630-17 1

26 CASE-gear sub assembly LM-01630-94 1

27 Includes: SHIFT ROD ASSEMBLY LM-01560-31 1

- 28 BUSHING-ball half LM-01010-42 2

29  PLUG-pipe LM-09016-53 1

30 NUT-hex, 3/8-16 LM-09234-28 4

31 GEAR-drive LM-01630-13 1

32 . SPRING-thrust LM-01620-85 2

33  SPACER-diff. LM-01210-84 2

34  PINION-diff. LM-01585-79 4

35 SPINDLE-pinicen diff. LM-01210-83 4

36 AXLE TUBE & BUSHING ASSEMBLY LM-01612~17 1

37  CUP-thrust LM-01583-58 1

38  AXLE-assembly LM-01612-06 1

39 PLATE ASSEMBLY-diff. LM-01630-54 1

40 SCREW-hex hd., 3/8-16 x 2-1/2 LM-09219-72 4

41  GASKET-case LM-01561-03 1

42  COVER-gear case sub-assembly LM-01735-66 1

43 Includes: BUSHING LM-01630-21 1

44 SCREW-soc.hd., 3/8-16 x 3/8 EM-09028-70 3

45  WASHER-lock, 5/16 LM-09173-56 10

46  SCREW-hex hd., 5/16-18 x 1-1/2 LM-09212-21 1

47  SCREW-hex hd., 5/16~18 x 1-1/4 LM-098077~29 9

48  WASHER-flat, 3/8 LM-09173-78 4 .

4%  SCREW-hex hd., 3/8-16 x 5/8 LM-09182-28 = 6

50 = SCREW-hex hd,,7/16-14 x 3/4 LM-09193-21 ~ 2

51 WASHER : : LM-01560-85 4

52  Key LM-01560-86 1

53  SHAFT-pulley LM-01560-83 1

54  PINION ASSEMBLY-hi-lo LM-01560-87 1

55 SEAL-oil LM-01560-~84 1

56 - WASHER LM-01560-89 .2

57 GEAR & SHAFT ASSEMBLY LM-01650-13 1

58 SHAFT & GEAR ASSEMBLY LM-01610-71 1

59 Includes: CLUSTER GEAR ILM-01650-11 1

60 SEAL-0il LM-01612-12 1

61 BUSHING 1,M-01583-65 1

62 SEATI-oil LM-01630-12 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




10

-~ Wheels

No. Description Part No. Qty.
1  BOLT-shoulder LM-01611-66 1
2  PLATE LM-01612-59 1
3 STUD LM-01612-04 2
4  SPRING LM-01611-76 1
5 RING-retaining LM-01612-07 2
6 WHEEL & TIRE ASSEMBLY-L. H. LM-01612-26 1

| Includes: '
7 WHEEL-L. H. LM-01612-25 1
8 TIRE-5.30/4.50 x 6 . LM-01562-13 1
9 STEM & CAP-valve LM-01563-05 1

10  WASHER-flat : LM-09176-42 2

11  NUT-full hex lock, 3/8-16 LM-09234-28 2

12 PIN _ LM-01180-53 2

13 PIN-cotter, ext. prong LM-09184-51 2

14 WHEEL & TIRE ASSEMBLY-R. I. LM-01612-35 1

Includes;

15 WHEEL-R. H, LM-01612-3¢ 1

16 TIRE-5.30/4.50 x 6 LM-01562-13 1

17 STEM & CAP-valve LM-01563-05 1

18 KEY LM-01182-78 1

19 PULLEY LM-01742-40 1

20  STOP-belt LM-16060-14 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




Part No. Description Qty.
LM-01010-42 Bushing-ball half 1
LM-01063-92 Spacer 1
LM-01064-80 Extension-spout 1
LM-01065-51 Bearing ' 1
LM-01065-58 Grip 2
LM-01067-16  Pulley-idler 1
LM-01180-11 Bearing-ball 1
EM-01180-20 Bearing-needle 2
LM-01180-24 Gasket 1
LM-01180-53 Pin 5
LM-01180-56 Grip-cluich 1
LM-01180-60 Spacer 1
LM-01180-61 Ring-retaining - 1
LM-01180-94 Ring-snap 1
IM-01181-17 Seal-oil 1
LM-01181-18  Seal-oil 2
LM-01181-79 Cup 1
LM-01182-78 Key 1
LM-01183-16 Cover 1
LM-01210-83 Spindle-pinion 4
LM-01210-84 Spacer 2
LM-01211-795 Liner-guide 1
LM-01220~05 Knob 1
LM~-01520-50 Guide-rod 1
LM-01542-62 Ball-shift lock 2
LM-01545~34 DPulley-idler 1
LM-01560-31 Shift Rod Assembly 1
LM-01560-82 Bearing-roller 1
LM-01560-83 Shaft-pulley 1
LM-01560~84 Seal-oil 1.
LM-01560-86 Key 1
LM-01560-87 Pinion Assembly 1
LM-01561-03 Gasket-case 1
LM-01562-13 Tire T 2
LM-01563-05 Stem & Cap-valve o2
LM-01570-81 pacer i
LM-01583-37 Bushing 1
LM-01583-58 Cup-thrust 1
LM-01583-65 . Bushing 1
LM-01583-99 Ring-retaining 1
LM-01585-79 Pinion 4
LM-01590-29 Spacer 1
LM-01591-06 Spring-tension 1
LM-01591-29 Key 1
LM-01610-06  8kid 2
LM-01610-11 Impeller Assembly 1
LM~-01610-17 Cover 1
IM=-01610-18 Housing—worm drive 1
LM-01610-26 Sleeve-sub assembly 1
LM-01610-34 Rod Assembly 1
LM-01610-35 Shift Rod Assembly 1
LM-01610-41 Guide Assembly 1
LM-01610-42 Cutter-drift 2
LM-01610-52 Red-clutch 1
LM-01610-56 Bracket-idler 1
LM-01610-58 Spring-torsion - 1

© LM-01650-13

LM-01713-42
LM-01713-62
LM-01713-63
LM-01713-64

Gear & Shaft Assembly

Spring

Cuble Assembly
Fork=shift reverse
Fork-shift

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Part No. Description Qty.
LM-01610-60  Auger-shaft 2
LM-01610-64 Shaft-worm gear 1
LM-01610-65 Worm 1
LM-01610-66 Shaft-worm gear 1
LM-01610-67 Gear-worm 1
- LM-01610-68 Bearing-cartridge 1
LM-01610-69  Bearing-flange 2
LM-01610-70 Pulley 1
LM-01610-71 Shaft & Gear i
LM-01610-85 Handle-clutch 1
LM=-01610-9¢ Extension-spring 1
LM-01610-91 Wire-extension 1
LM-01610-92 Clamp-wire 1
LM-01610-93 Spring 1
LM-01610-98 Belt-V 1
LM-01610-9% Spout Assembly 1
LM-01611-05 Grip-handle 1
LM-01611-16  Clip~hold down 1
LM~01611-35 Cover-rear 1
LM-01611-73 Control Housing Assembly 1
LM-01611-76 Spring 1
1.M-01611-73 Throttle Control Assembly 1
LM-01612-04 Studs 2
LM-01612-06 Axle Assembly 1
LM-01612-07 Ring-retaining 2
LM-01612-12 Seal-oil 1
LM-01612-17 Axle Tube & Bushing 1
LM-01612-25 Wheel- L. H. 1
LM-01612-26 Wheel & Tire (L. H.) 1
LM-01612-34 Wheel-right hand 1
LM~01612~35 Wheel & Tire (R. H.) 1
LM-01612-38 Bearing-ball 1
LM-01612-59 Plate 1
LM-01612-81  Liner : 1
LM-01620-85 Spring-thrust 2
LM-01630-09 Gasket 1
ELM-01630-12  Seal-oil 1
LM-01630-13 Gear-drive 1
LM-01630-17 Ring-snap 1
LM-01630-19 Seal-oil 1
LM-01630-20 Bushing 1
LM-01630-21  Bushing 1

LM-01630-54 Plate Assembly 1
LM~01630-56  Plate Support Assembly 1
LM-01630-65 Stop-belt 2
LM-01630-94 Case-gear 1
LM-01650-05 Shaft-reverse pinion 1
LM-01650-06 "O" Ring 1
LM-01650-07 Pinion-reverse 1
LM-01650-11 Cluster Gear 1
1
2
1
1
1

1




Part No.

Description

Qty.

1L.M-01713-65
LM-01713-72
L.M-01713-82
LM-01714-56
*IL,M-01733-75
*TLM-01733-80
*L,M-01733-83
*1L.M-01733-84
LA-01735-G6
LM-01740-91
LM-01742-39
LM-01742-40
LM-01743-23
LM-01743-24
LM~01743-26
LM-01743-27
LM-01743-39
LM-01744~97
*,M-01760-25
*L,M-01760-26
* L, M-01760-73
*],M-01761-00
LM-01761-01
LM-01761-05
*LM-01765-68
*LM-01765-69
*LM-01769-34

LM-16060-14

LM-09016-53
LM-09111-71
LM-09270-00
LM-10590-29
LM-80610-48
LM-80610-81
LM-80611-08
LM-81910-22
LM-81910-45

Shaft-shift
Shaft-shift (hi-lo)
Clamp

Spring

Body Assembly
Blade

Blade-rotor, L.H.
Blade-rotor, R.H.
Cover-gear case
Bracket-idler
Pulley Engine
Pulley

Belt-V

Clutch Pulley Pivot
Stop-helt .
Stop-belt

Engine Base & Frame
Pulley

Shaft-rod
Support-bracket
Rod-spout control
Bearing Assembly
Flange-bearing
Cover-handle
Handle-rear, (R. H.)
Handlé-rear, (L.H.)
Handle-grip
Stop-helt
Plug-pipe (3/8")
Key (3/16 x 7/8)
Plug-pipe

Spacer
Ring-retaining

Key

Cahle Clip
Collar-set

Spring

FASTENING PARTS

LM-01062-29
LM-01180-82
LM-01181-78
LM-01183-15
LM-01560-85
LM-01560-89
LM-01591-34
LM-01611-66
LM-01630-14
LM-01630~15
LM-01630-16
LM-01630-88
LM-01713-79
LM-07151-33
LM-09028-70
LM-09038-07
L.M-08055-64
LM-09077-27

Nut-wing
Washer
Washer
Washer-thrust
Washer '
Washer
Wusher-special
Bolt-shoulder
Washer '
Wuasher
Washer
Washer
Washer-cup
5/16-18 x 5/16
3/8-16 x 3/8
1/4-20 x 3/8
5/16-18 x 3/8
1/4-20 x 5/8

ja
w

o
w

T T S T R G S P e e e T e I o e R e e T e e e  anl >Laa

TR R T )

©®

q'd

91

ag'd

[SCT T o VR (o Y

LM-09193-21
LM-09193-57
LM-09193-60
LM-09193-61
LM-09204-70
LM-09205-62
LM-09212-21
LM-09219-44
LM-09219-59
LM-09219-60
LM-09219-72
LM-09221-10
LM-09231-88
LM-09233-25
LM-09233-58
LM-09233-62
1.M-09244-33
LM-09270-08
LM-09274-28
LM-09286-89
LM-09286-93
LM-09287-01
LM-09287-03
LM-09287-09
LM-09287-10
LM-09287-30

7/16-14 x 3/4
3/8-16 x 7/8
3/8-16 x 1-1/2
3/8-16 x 1-3/4

‘Nut

Boli-carriage

5/16-18 x 1-1/2
-5/16-24 x 1

1/4-20 x 5/8
1/4-20 x 1
3/8-16 x 2-1/2
Bolt-carriage
1/4-20 x 1/2
5/16-18 x 7/8
Nut-1/4-20
Nut-5/16-18
Nut-5/16-18
3/8-24 x 1
1/4-20 x 3/8
#14 x 5/8
5/16-18 x 3/4
Nut

Nut

5/16-18 x 3/8
Washer-3/8
3/8-16 x 1/2

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

* Denotes new parts

PRINTED IN U. 8. A.

&OMELITE®

IBE DIVISION, PORT CHESTER, N.Y. 10573

Part No. Description Gty.
LM-09077-29 5/16-18 x 1-1/4 10
LM-09077-31 3/8-16x1 2
LM-09081-27 3/8-16 x 3/4 4
LM-09082-95 1/4-20 x 1/2 2
LM-09160-79 10-24 x 3/8 1
LM-09166-22  Nut-1/4-20 16
LM-09169-50 Nut-3/8-16 14
LM-09169-64 Wusher-1/4 20
LM-09169-65 Washer-3/8 22
LM-09173-56 Washer-5/16 41
LM-09173-72 Nut-5/16-~18 15
LM-09173-77 Washer-1/4 4
LM-09173-78 Washer-3/8 10
LM-09173-97 5/16-18 x 3/4 9
LM-09173-98 5/16-18 x 1-3/4 4
LM-09174-00 3/8-16 x 1-1/4 ~ 1
LM-09174-02 - 3/8-16 x 2-1/4 i
LM-09176-42 Washer-5/16 19
LM-09177-55 Key-woodruff 1
LM-09182-13  Nut-hex 3
LM-09182-28 Nut-3/8-16 12
LM-09182-40 1/4-20 x 1-1/2

LM-09184-47 Pin-cotter

LM-09184-51 DPin-cotter

LM-09184-52 Pin—cqtter

LM-09184-55. Pin-cotter

LM-09193-16 1/4-20 x 1-3/4

LM-09193-18 5/16-18 x 5/8

LM-09193-18 5/16-18 x 1/8

1

BO DO b o @1 DO Lo b b G0 82 DO R DO RS R N e G DD R RO D R 0

E2279EZ




